Kawasaki

Assembly Instructions

Part Number Description Model Approx. Assembly
Time
KAF600-026A Trailer Hitch MULE SX 30 Minutes
A WARNING

Improper installation of this accessory could result in an accident causing serious bodily injury or
death. To prevent an accident, be sure that this accessory is properly and securely installed on your
vehicle. If you cannot properly install this accessory yourself, have a professional installer, such as an
authorized Kawasaki dealer, install it for you.

Prior to each use, check to be sure the accessory is securely attached to the vehicle and periodically
inspect the accessory for any required adjustment, wear, and damage.

Parts List:

Ref. # Description Qty
AO01  |Hitch Bracket

A02 [Hitch Support Bracket

A03 M12 x 30 Flange Hex Screw
A04 |M12 Flange Lock Nut

AO5 [Spacer 1

A06 Spacer 2

AO07 |Warning Label

Rl ]~]-

'zWAFINING

Foropery t0wing 8 traler
L8N CaUse an atogent
and npry. Lse gxtra care

ng an nils.
Foliw towng Hitch quidelines)
i the Dwrer's Manusal,
kY, raier tonaue weidht

A kg (88 B3]

Wi, troler wetsht :

500 kg (1100 Ibs)
(braier phus carod weaght )

© 2016 Kawasaki Motors Corp. USA Page 1 of 3 inst-kaf600-026A_rev06.xIsx



Installation Instructions:
1. Park the vehicle on level ground, set the parking brake, turn off the ignition switch.

2. Install spacer 1 (A05) and two (2) M12 flange hex
screws (A03) onto the hitch bracket (A01) as shown.
Make sure spacer 1 (A05) cutout matches the hitch
bracket (A01) during installation.

| Match Contour |

3. Center the partially assembled hitch bracket onto the
rear lower crossbar as shown.

Rear Lower |
Crossbar

4. While holding the hitch bracket (A01) in place,
assemble the hitch support bracket (A02) behind and
underneath the rear lower crossbar as shown.

Page 2 of 3 inst-kaf600-026A_rev06.xIsx



5. Slide the hitch support bracket (A02) rear hole
through the two (2) M12 flange hex screw (A03) and
loosely install the two (2) M12 flange nuts (A04).

6. Position spacer 2 (A06) between the hitch bracket
(A01) and hitch support bracket (A02). Secure with two
(2) M12 flange hex screws (A03) and two (2) M12
flange nuts (A04).

7. Tighten all hardware in the number sequence shown
by tightening all hardware to the initial torque value,
then tightening to the final torque value.
Torgue-initial- 40 +/- 2.5 N-m (29.5 +/- 2 Ibs-ft)
Torque-final- 80 +/- 2.5 N-m (59 +/- 2 |bs-ft)

8. Apply label (A07) as shown. Please check/adjust
adjust all screws in regular intervals.

A\ WARNING
Improper towing of a loaded trailer could cause an accident resulting in serious injury or death.
* Never carry a passenger in a trailer.
* Never load more than 40 kg (88 Ibs) tongue weight on the towing bracket.
* Do not operate the vehicle faster than 16 km/h (10 mph) when towing. Remember that towing a trailer
increases braking distance.
* Do not tow more than 500 kg (1100 Ibs) trailer weight (trailer plus cargo weight).
« Attach a trailer to the trailer hitch bracket only. Do not attach a trailer to any other location or you may lose
control of the vehicle and have an accident.

Page 3 of 3 inst-kaf600-026A_rev06.xIsx



